
ASSEMBLY INSTRUCTIONS
MODEL: BE2938T-D

Read this instruction carefully. Refer hardware and furniture parts list for guidance. Be sure all parts are complete before assembling.
Place all wooden furniture part on a clean and flat soft surface to prevent scratches. Refer steps provided as assembling guide.

ITEM

B
A

C

Table Top
Table Leg- B

Leg Head Support

PART LIST
DESCRIPTION QTY

2 PCS
2 PCS

ITEM

2
1

3
4

DESCRIPTION
HARDWARE LIST

JCBC Screw M6 x 60mm
Spring Washer M6 x 13mm
Allen Key Small M4 x 110mm

6 PCS
QTY

6 PCS

1 PC

A B F

STEP 1

STEP 2

COMPLETED ASSEMBLY

D E

D
Short Stretcher 2 PCSE
Long Stretcher 1 PC

5
6
7

JCBC Screw M8 x 40mm
Spring Washer M8 x 14mm
Flat Washer M8 x 22mm

8 PCS

8 PCS

8 PCS

Allen Key Small M5 x 55mm 1 PC

C

CB

D

B
C C

C C

E

make sure the marking  C
      is matched equivalent

before assembly!

F

STEP 4

C
C

C
C

B

CB

B C

B
C

B

C

Table Leg- C 2 PCS

F

2 PCS

step i: Tighten100%

x4
4

5 6

7

CB

D

B
C C

step ii: Tighten 100%

C
C

B

BB

B
B

make sure the marking  B
      is matched equivalent

before assembly!

step ii: tighten part(F) 100%
           after aligning with angle side.

"Leg on this face"

Leg on this face

G H

Side Cover 4 PCSG
Mid Cover 2 PCSH

G
x4 x2 H

Wood Dowel M10 x 30mm8 24 PCS
9

6 PCS
PH Screw M4 x 30mm

10

30 PCS
Barrel Nut M6 x 13mm

1
10

3
2

x2

step iii: tighten 100%
            after alignment
            is done.

x24

11

A step i

1
10

3
2

x2

E

11

Wood Dowel M6 x 25mm 2 PCS

STEP 3

HG

B
C

I

Support Rail 3 PCSI

88
8 E

F
8 9

D

STEP 5

D

9

A A

x6

11

I

I

I

STEP 6


	Sheets and Views
	Model


